
California Regional Water Quality Control Board 
San Francisco Bay Region 

1515 Clay Street, Suite 1400, Oakland, California 94612 
(510) 622-2300  Fax (510) 622-2460 

http://www.waterboards.ca.gov/sanfranciscobay 
 

 1 

Matthew Rodriquez  
 Secretary for 

Environmental Protection  
Edmund G. Brown, Jr. 

Governor 

REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
NPDES NO. CA0038008 

The following discharger and discharges identified below are subject to waste discharge 
requirements set forth in this Order. 

 Table 1. Discharger Information  

Discharger 

City of Livermore 
Livermore-Amador Valley Water Management Agency (LAVWMA) 
East Bay Dischargers Authority (EBDA) 

 

Name of Facility 
City of Livermore Water Reclamation Plant and its Collection System 
 

Facility Address 
101 W. Jack London Blvd. 
Livermore, CA 94551 
Alameda County 

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified 
this discharge as a major discharge. 

 
 Table 2. Discharge Location 

Discharge 
Point Effluent Description Discharge Point 

Latitude 
Discharge Point 

Longitude Receiving Water 

001 

Secondary Treated 
Municipal Wastewater 

and Zone 7 reverse 
osmosis reject water 

37º 41’ 40” N 122º 17’ 42” W Lower San Francisco Bay 

 



 

 2 

 
 Table 3. Administrative Information 

This Order was adopted by the Regional Water Board on: <DATE> 
This Order shall become effective on:  March 1, 2012 
This Order shall expire on: February 28, 2017 
The Discharger shall file a Report of Waste Discharge in accordance with 
title 23, California Code of Regulations, as application for issuance of new 
waste discharge requirements no later than: 

180 days prior to the Order 
expiration date 

 
I, Bruce H. Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a full, 
true, and correct copy of an Order adopted by the California Regional Water Quality Control Board, 
San Francisco Bay Region, on the date shown above. 

 
 
 
 
 
 
 
 
 
_____________________________________ 

         Bruce H. Wolfe, Executive Officer 



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

 3 

Contents 

I.  Facility Information ............................................................................................................................. 4 
II.  Findings ............................................................................................................................................... 4 
III.  Discharge Prohibitions ........................................................................................................................ 9 
IV.   Effluent Limitations and Discharge Specifications .......................................................................... 10 

A.  Effluent Limitations for Conventional and Non-Conventional Pollutants ............................... 10 
B.  Effluent Limitations for Toxic Pollutants at Discharge Point No. 001 ...................................... 11 
C.  Whole Effluent Acute Toxicity – Discharge Point No. 001 ..................................................... 11 
D.  Whole Effluent Chronic Toxicity – Discharge Point No. 001 ................................................. 12 

V.  Surface Receiving Water Limitations ............................................................................................... 12 
VI.  Provisions .......................................................................................................................................... 13 

A.  Standard Provisions .................................................................................................................. 13 
B.  MRP Requirements .................................................................................................................. 13 
C.  Special Provisions .................................................................................................................... 13 

1.  Reopener Provisions ........................................................................................................... 13 
2.  Special Studies and Additional Monitoring Requirements ................................................ 14 
3.  Best Management Practices and Pollution Minimization Program .................................... 16 
4.  Special Provisions for Municipal Facilities (POTWs Only) .............................................. 19 
5.  Copper Action Plan ............................................................................................................ 21 
6.  Cyanide Action Plan ........................................................................................................... 22 

VII.Compliance Determination ................................................................................................................. 23 
 

Tables 

Table 1. Discharger Information ................................................................................................................. 1 
Table 2. Discharge Location ....................................................................................................................... 1 
Table 3. Administrative Information .......................................................................................................... 2 
Table 4. Facility Information ...................................................................................................................... 4 
Table 5. Basin Plan Beneficial Uses of Lower San Francisco Bay ............................................................ 7 
Table 6. Effluent Limitations for Conventional and Non-Conventional Pollutants ................................. 10 
Table 7.Technology-Based Effluent Limits – Discharge Point No. 001 .................................................. 10 
Table 8. Effluent Limitations for Toxic Pollutants – Discharge Point No. 001 ........................................ 11 
Table 9. Priority Pollutant Monitoring...................................................................................................... 16 
Table 10. Copper Action Plan ................................................................................................................... 22 
Table 11. Cyanide Action Plan ................................................................................................................. 23 
 

Attachments 

Attachment A – Definitions .................................................................................................................... A-1 
Attachment B – Facility Map .................................................................................................................. B-1 
Attachment C – Process Flow Diagram .................................................................................................. C-1 
Attachment D – Federal Standard Provisions ......................................................................................... D-1 
Attachment E – Monitoring and Reporting Program (MRP) ................................................................... E-1 
Attachment F – Fact Sheet ....................................................................................................................... F-1 
Attachment G – Regional Standard Provisions and Monitoring and Reporting Requirements ............. G-1 
Attachment H – Pretreatment Program Provisions ................................................................................. H-1  



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

Limitations and Discharge Requirements 4 

I. FACILITY INFORMATION 

The following Discharger is subject to the waste discharge requirements set forth in this Order: 

Table 4. Facility Information 

Discharger 

City of Livermore 
EBDA 
LAVWMA  

 
Name of Facility City of Livermore Water Reclamation Plant and its Collection System 

Facility Address 
101 W. Jack London Blvd. 
Livermore, CA 94551 
Alameda County 

Facility Contact, Title, and 
Phone Darren Greenwood, Assistant Public Works Director, (925) 960-8100 

Mailing Address Same as facility address 
Type of Facility Publicly Owned Treatment Works (POTW) 

Facility Permitted Flow1 

8.5 MGD – ADWF flow capacity (current) 
11.1 MGD – ADWF flow capacity (proposed) 
12.4 MGD – WWF design flow capacity2 

 
1 Flows in million gallons per day, MGD; ADWF: average dry weather flow, WWF: wet weather flow 
 
2 Wet Weather Flow (WWF). Livermore has 12.4 MGD contractual peak wet weather capacity to convey treated wastewater to the LAWVMA 
storage and pumping facilities. The maximum LAVWMA flow to the EBDA system, under an EBDA/LAWVMA agreement, is 41.2 MGD, 
including Zone 7 groundwater reverse osmosis reject flow, if capacity is available. During peak EBDA WWF, only 19.72 MGD capacity is 
available to LAWVMA in the EBDA system. If EBDA system capacity is not available due to peak WWF, LAWVMA is authorized to 
discharge up to 21.5 MGD of its peak WWF to San Lorenzo Creek by a separate Regional Water Board Order (Order No. R2-2011-0028). 
Under the industrial pretreatment permit issued by Dublin San Ramon Services District (DSRSD), Zone 7 groundwater reverse osmosis reject 
water is interruptible flow. The Order requires that DSRSD specify in the pretreatment permit that at times of peak WWF, discharge of Zone 7 
groundwater reverse osmosis reject water to DSRSD will be suspended so as to not cause or contribute to any exceedance of EBDA's peak 
WWF limitation, or to any discharge under Order No. R2-2011-0028. 
 
II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter Regional 
Water Board), finds: 

A. Background. The City of Livermore is currently discharging under Order No. R2-2006-0055 and 
National Pollutant Discharge Elimination System (NPDES) Permit No. CA0038008, which was 
adopted on August 9, 2006. 

EBDA and DSRSD have also applied for reissuance of waste discharge requirements and NPDES 
permits to discharge wastewaters through the EBDA outfall. The waste discharge requirements for 
EBDA and DSRSD are contained in separate Regional Water Board Orders (Order Nos. R2-2006-
0053 and R2-2006-0054, respectively). DSRSD, the City of Pleasanton, and the City of Livermore are 
member agencies of LAVWMA. 

The City of Livermore, EBDA and LAVWMA are hereinafter collectively referred to as the 
Discharger. The City of Livermore submitted a Report of Waste Discharge, dated March 16, 2011, 
and applied for an NPDES permit renewal to discharge up to 8.5 MGD average dry weather design 



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

Limitations and Discharge Requirements 5 

flow (ADWF) of treated wastewater from the Livermore Water Reclamation Plant, hereinafter 
Facility, through the EBDA Joint Outfall.   
 

B. Facility and Discharge Description.  

1. City of Livermore Water Reclamation Plant. The City of Livermore owns and operates the 
Livermore Water Reclamation Plant, which serves approximately 83,600 people from the City of 
Livermore. The treatment plant provides secondary treatment for up to 8.5 MGD ADWF. 
Treatment consists of screening, grit removal, pre-aeration, primary clarification with ferric 
chloride addition for hydrogen sulfide control in the digestion process, activated sludge, secondary 
clarification and disinfection using sodium hypochlorite. During high flow events, a side flow weir 
in the influent manhole structure diverts peak untreated wastewater flows to a 15 million gallon 
emergency holding basin. Additionally, an average of 1.3 MGD of wastewater receives tertiary 
treatment and is used as recycled water and sent to the Zone 1 Distribution System. This water is 
diverted after the secondary clarifiers and is routed through in-line granular media filtration and 
ultraviolet disinfection. Sludge is anaerobically digested, dewatered using belt filter presses, and 
trucked offsite by a private contractor. The City of Livermore discharges treated effluent to the 
Livermore Interceptor that transports flow to the LAVWMA export pump station where it 
combines with DSRSD’s treated effluent. The collection system consists of 280 miles of sewer 
pipelines and two pump stations. 

2. LAVWMA. LAVWMA is a joint powers agency created in 1974 for wastewater management 
planning for the service areas of the City of Livermore, the City of Pleasanton, and DSRSD. 
Additionally, LAVWMA receives Zone 7 reverse osmosis reject water, which is combined with 
treated wastewater from the DSRSD Wastewater Treatment Plant in the DSRSD Export Pipeline 
after DSRSD wastewater has been treated. By contractual agreement, DSRSD is responsible for 
operating and maintaining LAVWMA’s export pump station and pipeline facilities and for 
performing and submitting the self-monitoring requirements for the LAVWMA facilities. 
DSRSD’s and Livermore’s treated wastewaters combine and flow to flow-equalization basins 
before being pumped via LAVWMA’s pipeline to the EBDA system for final dechlorination and 
discharge to the EBDA Common Outfall. EBDA is responsible for the combined transport, 
dechlorination, and discharge of LAVWMA’s treated wastewater by contractual agreement. 

3. JEPA. The Joint Exercise of Power Agency (JEPA) delegates the authority and responsibility to 
EBDA to assure compliance with all effluent discharge requirements. It is the intent of the JEPA to 
allow determination of compliance with waste discharge requirements by considering EBDA as a 
total system, to permit the most effective operation of all EBDA and member agency treatment 
facilities. The JEPA, therefore, empowers EBDA to monitor each agency’s discharge and the 
combined discharge and prescribes that the Joint Authority may, if necessary, undertake 
modifications to any member agency’s treatment facilities to ensure compliance with effluent 
discharge requirements.  

Since LAVWMA and its member agencies are not signatories to the JEPA, the EBDA/LAVWMA 
agreement empowers EBDA to monitor discharges by LAVWMA member agencies into the 
EBDA system and requires LAVWMA, as a condition of continuing service, to comply with all 
requirements prescribed by the Regional Water Board, except residual chlorine, for which EBDA 
will be responsible. 



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

Limitations and Discharge Requirements 6 

4. As used herein, "Common Outfall" means the EBDA Common Outfall; "Combined Discharge" 
refers to the waste stream at any point where all wastes tributary to that outfall are present; and 
"Individual Treatment Plant" means a treatment facility operated by a member agency of either 
EBDA or LAVWMA. Attachment B provides a map of the Facility. Attachment C provides a 
Facility flow schematic. 

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and 
implements regulations adopted by the United States Environmental Protection Agency (USEPA) and 
California Water Code (CWC) Chapter 5.5, Division 7 (commencing with section 13370). It shall 
serve as an NPDES permit for point source discharges from the Facility to surface waters. This Order 
also serves as Waste Discharge Requirements (WDRs) pursuant to CWC Article 4, Chapter 4, Division 
7 (commencing with section 13260). 

D. Background and Rationale for Requirements. The Regional Water Board developed the 
requirements in this Order based on information submitted as part of the NPDES renewal application, 
through monitoring and reporting programs, and other available information. The Fact Sheet 
(Attachment F) contains background information and rationale for this Order’s requirements, and is 
hereby incorporated into this Order and constitutes part of this Order’s Findings. Attachments A 
through E and G through H are also incorporated into this Order. 
[...]
B.  California Environmental Quality Act (CEQA) ...................................................................... F-8 
C.  State and Federal Regulations, Policies, and Plans ................................................................. F-8 
D.  Impaired Water Bodies on CWA 303(d) List ....................................................................... F-10 

IV.  Rationale For Effluent Limitations and Discharge Specifications ................................................. F-11 
A.  Discharge Prohibitions .......................................................................................................... F-11 
B.  Technology-Based Effluent Limitations ............................................................................... F-12 

1.  Scope and Authority ........................................................................................................ F-12 
2.  Applicable Technology-Based Effluent Limitations ....................................................... F-12 

C.  Water Quality-Based Effluent Limitations (WQBELs) ........................................................ F-13 
1.  Scope and Authority ........................................................................................................ F-13 
2.  Applicable Beneficial Uses and Water Quality Objectives ............................................. F-14 
3.  Determining the Need for WQBELs ............................................................................... F-16 
4.  WQBEL Calculations ...................................................................................................... F-21 
5.  Bacteria – Discharge Point No. 001 ................................................................................ F-29 
6.  Whole Effluent Acute Toxicity – Discharge Point No. 001 ............................................ F-31 
7.  Whole Effluent Chronic Toxicity – Discharge Point No. 001 ........................................ F-31 

D.  Anti-backsliding and Antidegradation .................................................................................. F-32 
V.  Rationale for Surface Receiving Water Limitations ...................................................................... F-33 
VI.  Rationale for Monitoring and Reporting Requirements ................................................................. F-33 

A.  Influent Monitoring Requirements ........................................................................................ F-34 
B.  Effluent Monitoring Requirements ....................................................................................... F-34 
C.  Whole Effluent Toxicity Testing Requirements ................................................................... F-35 
D.  Regional Monitoring Program (RMP). ................................................................................. F-35 
E.  Pretreatment and Biosolids Requirements. ........................................................................... F-35 

VII. Rationale for Provisions ................................................................................................................. F-36 
A.  Standard Provisions (Provision VI.A) ................................................................................... F-36 
B.  MRP Requirements (Provision VI.B) ................................................................................... F-36 
C.  Special Provisions (Provision VI.C) ..................................................................................... F-36 

1.  Reopener Provisions ........................................................................................................ F-36 
2.  Special Studies and Additional Monitoring Requirements ............................................. F-36 
3.  Best Management Practices and Pollution Minimization Program ................................. F-37 
4.  Special Provisions for Municipal Facilities (POTWs Only) ........................................... F-37 
5.   Copper Action Plan ......................................................................................................... F-38 



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

Attachment F- Fact Sheet  F-2 

6.    Cyanide Action Plan ....................................................................................................... F-38 
VIII. Public Participation ....................................................................................................................... F-38 

A.  Notification of Interested Parties ........................................................................................... F-38 
B.  Written Comments ................................................................................................................ F-38 
C.  Public Hearing ....................................................................................................................... F-38 
D.  Waste Discharge Requirements Petitions .............................................................................. F-39 
E.  Information and Copying ...................................................................................................... F-39 
F.  Register of Interested Persons ............................................................................................... F-39 
G.  Additional Information .......................................................................................................... F-40 

 
 

Tables 

Table F-1. Facility Information ................................................................................................................ F-3 
Table F-2. Outfall Locations .................................................................................................................... F-6 
Table F-3. Previous Effluent Limitations and Monitoring Data for Conventional and Non-

Conventional Pollutants ....................................................................................................... F-7 
Table F-4. Previous Effluent Limitations and Monitoring Data for Toxic Pollutants from 

Discharge Point No. 001 ...................................................................................................... F-7 
Table F-5. Basin Plan Beneficial Uses of Lower San Francisco Bay ...................................................... F-9 
Table F-6. Secondary Treatment Requirements .................................................................................... F-12 
Table F-7. Site-Specific Metal Translators ............................................................................................ F-16 
Table F-8. Summary of RPA Results .................................................................................................... F-17 
Table F-9. WQBEL Calculations ........................................................................................................... F-28 
 



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

Attachment F- Fact Sheet  F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 
rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 
requirements for dischargers in California. Only those sections or subsections of this Order that are 
specifically identified as “not applicable” have been determined not to apply to this Discharger. Sections 
or subsections of this Order not specifically identified as “not applicable” fully apply to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the Facility. 

 Table F-1. Facility Information 
WDID 2 019025001 

Discharger 
City of Livermore 
Livermore-Amador Valley Water Management Agency (LAVWMA) 
East Bay Dischargers Authority (EBDA) 

Name of Facility City of Livermore Water Reclamation Plant and its Collection System 

Facility Address 
101 W. Jack London Blvd. 
Livermore, CA 94551 
Alameda County 

Facility Contact, Title, Phone Darren Greenwood, Assistant Public Works Director, (925) 960-8100 

Authorized Person to Sign and 
Submit Reports Darren Greenwood, Assistant Public Works Director, (925) 960-8100 

Mailing Address Same as Facility 
Billing Address Same as Facility 
Type of Facility Publicly Owned Treatment Works (POTW)  
Major or Minor Facility Major 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Yes (City of Livermore) 
Reclamation Requirements Regulated under separate Waste Discharge Requirements (WDRs) 
Facility Permitted Flow 8.5 MGD (average dry weather design capacity) 

Facility Design Flow 
8.5 MGD (current average dry weather design) 
11.1 MGD (future average dry weather design) 
12.4 MGD (LAVWMA contractual peak wet weather flow) 

Watershed San Francisco Bay 
Receiving Water Lower San Francisco Bay 
Receiving Water Type Enclosed Bay 
 

 
A. The City of Livermore is the owner and operator of the Livermore Water Reclamation Plant. 

 



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

Attachment F- Fact Sheet  F-4 

B. The Livermore Water Reclamation Plant discharges wastewater through the EBDA Joint Outfall to 
Lower San Francisco Bay, a water of the United States, and is currently regulated by Order No. R2-
2006-0055, which was adopted on August 9, 2006, and expired on September 30, 2011. The terms 
of the previous permit automatically continued in effect until this Order becomes effective. The 
discharge is also currently regulated under Regional Water Board Order No. R2-2007-0077 
(NPDES Permit CA0038849) as amended by Order No. R2-2011-0012, which supersedes all 
requirements on mercury and PCBs from wastewater discharges in the region. This Order does not 
affect the mercury and PCBs permit 

C. The City of Livermore filed a Report of Waste Discharge and submitted an application for 
reissuance of its waste discharge requirements (WDRs) and NPDES permits on March 16, 2011.  

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment 

1. City of Livermore Water Reclamation Plant. The City of Livermore owns and operates the 
Livermore Water Reclamation Plant, which serves approximately 83,600 people from the City 
of Livermore. The treatment plant provides secondary treatment for up to 8.5 MGD ADWF. 
Treatment consists of screening, grit removal, pre-aeration, primary clarification with ferric 
chloride addition for hydrogen sulfide control in the digestion process, activated sludge, 
secondary clarification and disinfection using sodium hypochlorite. During high flow events, a 
side flow weir in the influent manhole structure diverts peak untreated wastewater flows to a 
15 million gallon emergency holding basin. Additionally, an average of 1.3 MGD of wastewater 
receives tertiary treatment and is used as recycled water and sent to the Zone 1 Distribution 
System. This water is diverted after the secondary clarifiers and is routed through in-line 
granular media filtration and ultraviolet disinfection. Sludge is anaerobically digested, 
dewatered using belt filter presses, and trucked offsite by a private contractor. The City of 
Livermore discharges treated effluent to the Livermore Interceptor that transports flow to the 
LAVWMA export pump station where it combines with DSRSD’s treated effluent. The 
collection system consists of 280 miles of sewer pipelines and two pump stations. 

2. LAVWMA. LAVWMA is a joint powers agency created in 1974 for wastewater management 
planning for the service areas of the City of Livermore, the City of Pleasanton, and DSRSD. 
Additionally, LAVWMA receives Zone 7 reverse osmosis reject water, which is combined with 
treated wastewater from the DSRSD Wastewater Treatment Plant in the DSRSD Export 
Pipeline after DSRSD wastewater has been treated. By contractual agreement, DSRSD is 
responsible for operating and maintaining LAVWMA’s export pump station and pipeline 
facilities and for performing and submitting the self-monitoring requirements for the 
LAVWMA facilities. DSRSD’s and Livermore’s treated wastewaters combine and flow to 
flow-equalization basins before being pumped via LAVWMA’s pipeline to the EBDA system 
for final dechlorination and discharge to the EBDA Common Outfall. EBDA is responsible for 
the combined transport, dechlorination, and discharge of LAVWMA’s treated wastewater by 
contractual agreement. 

3. JEPA. The Joint Exercise of Power Agency (JEPA) delegates the authority and responsibility to 
EBDA to assure compliance with all effluent discharge requirements. It is the intent of the JEPA 
to allow determination of compliance with waste discharge requirements by considering EBDA 



City of Livermore REVISED TENTATIVE ORDER NO. R2-2012-XXXX 
 NPDES NO. CA0038008 

Attachment F- Fact Sheet  F-5 

as a total system, to permit the most effective operation of all EBDA and member agency 
treatment facilities. The JEPA, therefore, empowers EBDA to monitor each agency’s discharge 
and the combined discharge and prescribes that the Joint Authority may, if necessary, undertake 
modifications to any member agency’s treatment facilities to ensure compliance with effluent 
discharge requirements.  

 Since LAVWMA and its member agencies are not signatories to the JEPA, the 
EBDA/LAVWMA agreement empowers EBDA to monitor discharges by LAVWMA member 
agencies into the EBDA system and requires LAVWMA, as a condition of continuing service, 
to comply with all requirements prescribed by the Regional Water Board, except residual 
chlorine, for which EBDA will be responsible. 

4. Common Outfall. As used herein, "Common Outfall" means the EBDA Common Outfall; 
"Combined Discharge" refers to the waste stream at any point where all wastes tributary to that 
outfall are present; and "Individual Treatment Plant" means a treatment facility operated by a 
member agency of either EBDA or LAVWMA 

5. Compliance. For purposes of this Order, compliance with technology-based effluent limitations 
for CBOD, CBOD percent removal, TSS, TSS percent removal and pH shall be determined at 
the discharge point for the City of Livermore’s Water Reclamation Plant (M-002E), before 
comingling with treated wastewater from other facilities in the EBDA system, as described in 
section IV of the Fact Sheet. Compliance with all other effluent limitations shall be determined 
at the Common Outfall with compliance measured at Monitoring Location M-001. 

Regional Water Board enforcement actions for violations of effluent limitations for which 
compliance is determined at the Common Outfall will be applied to EBDA, and EBDA will be 
responsible for responding to enforcement actions in conjunction with its JEPA and the 
EBDA/LAVWMA agreement. In addition, section 20 of the EBDA JEPA provides the 
following legal authority: 

“Section 20. Failure to Meet Discharge Requirements 

The Authority shall cause the combined effluent of all Agencies as well as the receiving 
water of the combined discharge to be monitored to determine whether or not Federal 
and/or State discharge requirements are being met. In addition, the Authority shall cause 
the effluent of each Agency to be monitored. If the combined effluent of all Agencies at the 
point of ultimate discharge into the receiving water fails to meet discharge requirements, the 
Agency or Agencies responsible for the violations shall be solely responsible for any fines 
levied or criminal sanctions imposed. In this regard, the Agency or Agencies responsible for 
the violations shall hold harmless the Authority and the other non-violating Agencies from 
all liability and/or damages incurred by said Authority and/or Agencies as a result of a 
cease and desist order or court injunction from any State or federal agency restricting 
construction within the jurisdictional limits of said Authority or Agency. In the event two or 